



TACHYONS
LIFESCIENCE PRIVATE LIMITED

ABOUT US

Tachyons Lifescience Pvt. Ltd., a premier pharmaceutical manufacturing company dedicated to provide high-quality, innovative, and cost-effective solutions for the healthcare industry. With a strong commitment to excellence, we specialize in the manufacturing of Tablet, Capsules, External Preparations and Oral Liquids with assurance of the highest standards of safety, efficacy, and compliance.

We support companies by providing third party manufacturing solutions and private label solutions with the quality products so that they can concentrate on product branding and marketing. We support companies / Export house in the export business by providing quality products with the data required for registration.

Currently our manufacturing plant having GMP manufacturing licence. The manufacturing facility is designed up to the standards of the EU-GMP and PIC/S.

We can manufacture all general range of products like Anti-diabetics, Cardiac, Central Nervous system, Gastrointestinal, Gynaecological, Anti-allergic, Anti-infective and other supplement categories.

Manufacturing facility is constructed around 85,000 Sq ft with dedicated product development area, manufacturing area, quality control, quality assurance and utilities.

This manufacturing facilities can be able to cater the demands of India and other geographies i.e. Europe, Latin America, South- East Asia, CIS, Middle East and Africa etc.





PRODUCTION CAPACITY

Sr. No.	Dosage form	Monthly Capacity (Million)	Annual Capacity (Million)
1.	Tablet	70-85 Mn	850-1000 Mn
2.	Capsule	25 Mn	300 Mn
3.	Oral Liquid	0.85 Mn	10 Mn
4.	Topical	4 Mn	36 Mn

PRODUCT LIST

TABLETS

ANTIBIOTIC

Azithromycin Tablets 250 mg/500 mg
Ciprofloxacin Tablets 250 mg/500 mg
Clarithromycin Tablets 250 mg/500 mg
Cotrimoxazol Tablets 480 mg/960 mg
Levofloxacin Tablets 250 mg/500 mg
Metronidazole Tablets 400 mg
Norfloxacin and Tinidazole Tablets (400 mg+600 mg)
Ofloxacin and Ornidazole Tablets (200 mg+500 mg)
Ofloxacin Tablets 200 mg

CARDIAC

Amiodarone Tablets 200 mg
Amlodipine Tablets 2.5 mg/5 mg/10 mg
Atorvastatin Tablets 10 mg/20 mg/40 mg/80 mg
Fenofibrate Tablets 200 mg
Amlodipine and Valsartan Tablets (5 mg+80 mg, 5 mg+160 mg, 10 mg+80 mg, 10 mg+160 mg)
Amlodipine and Atenolol Tablets (5 mg+50 mg)
Amlodipine, Losartan Potassium and Hydrochlorothiazide Tablets (5 mg+50 mg+12.5 mg)
Atorvastatin and Ezetimib Tablets (10 mg+10 mg/20 mg+10 mg/40 mg+10 mg/80 mg+10 mg)
Carvedilol Tablets 3.125 mg/6.25 mg/12.5 mg
Clopidogrel Tablets 75 mg
Clopidogrel and Aspirin Tablets (75 mg+75 mg)
Ezetimibe Tablets 10 mg
Simvastatin and Ezetimib Tablets (10 mg+10 mg/20 mg+10 mg/40 mg+10 mg/80 mg+10 mg)
Febuxostat Tablets 20 mg/40 mg/80 mg
Furosemide Tablets 40 mg
Losartan Tablets 50 mg/100 mg
Atenolol Tablets 50 mg
Enalapril Maleate Tablets 5 mg/10 mg
Losartan and Amlodipine Tablets (100 mg+10 mg)
Olmesartan Medoxomil Tablets 20 mg/40 mg
Olmesartan Medoxomil and Amlodipine Tablets (20 mg+5 mg/40 mg+5 mg/20 mg+10 mg/40 mg+10 mg)
Rivaroxaban Tablets 2.5 mg/10 mg/15 mg/20 mg
Rosuvastatin Tablets 5 mg/10 mg/20 mg/40 mg
Rosuvastatin and Ezetimib Tablets (5 mg+10 mg/10 mg+10 mg/20 mg+10 mg/40 mg+10 mg)
Telmisartan Tablets 20 mg/40 mg/80 mg
Telmisartan and Amlodipine Tablets (40 mg+5 mg/80 mg+5 mg/40 mg+10 mg/80 mg+10 mg)
Telmisartan and Hydrochlorothiazide Tablets (40 mg+12.5 mg/80 mg+12.5 mg/80 mg+25 mg)

LIVER TREATMENT

Ursodeoxycholic Acid Tablets 150 mg/300 mg

OSTEOPOROSIS

Alendronate Sodium Tablets 70 mg

ANTIDIABETIC

Dapagliflozin Tablets 5 mg/10 mg
Vidagliptin Tablets 50 mg
Glipizide Tablets 5 mg
Metformin and Voglibose Tablets (500 mg+0.3 mg)
Empagliflozin Tablets 10 mg/25 mg
Empagliflozin and Linagliptin Tablets (10 mg+5 mg/25 mg+5 mg)
Gliclazide Extended Release Tablets 30 mg
Gliclazide and Metformin Hydrochloride Tablets (80 mg+500 mg)
Glimepiride Tablets 2 mg/3 mg/4 mg
Glimepiride and Metformin Hydrochloride Prolonged Release Tablets (1 mg+500 mg/2 mg+500 mg)
Metformin Hydrochloride Tablets 500 mg/850 mg/1000 mg
Vildagliptin and Metformin Hydrochloride Tablets (50 mg+500 mg/50 mg+850 mg/50 mg+1000 mg)
Sitagliptin Tablets 25 mg/50 mg/100 mg
Sitagliptin and Metformin Hydrochloride Tablets (50 mg+500 mg/50 mg+850 mg/50 mg+1000 mg)
Teneligliptin Tablets 20 mg

ANTI HISTAMINIC

Bilastine Tablets 20 mg
Doxylamine Succinate, Pyridoxine hydrochloride and Folic acid (10 mg+10 mg+2.5 mg/20 mg+20 mg+5 mg)
Fexofenadine Hydrochloride and Montelukast Tablets (120 mg+10 mg)
Fexofenadine Hydrochloride Tablets 120 mg/180 mg
Cyproheptadine Hydrochloride Tablets 4 mg

CNS

Aripiprazole Tablets 5 mg/10 mg/15 mg/30 mg
Donepezil Hydrochloride Tablets 5 mg/10 mg
Gabapentin and Methylcobalamine Tablets (300 mg+500 mcg)
Methylcobalamine, Alpha lipoic acid, Pyridoxine, Vitamin B6 and Folic acid (1500 mcg+100 mg+1.5 mg+3 mg)
Controlled Release Sodium Valproate Tablets 200 mg/300 mg/500 mg
Controlled Release Sodium Valproate and Valproic Acid Tablets (333 mg+145 mg)

ANTI MALARIAL

Artemether and Lumefantrine Tablets (20 mg+80 mg/120 mg+480 mg)
Hydroxychloroquine Tablets 200 mg

ERECTILE DYSFUNCTION

Sildenafil Citrate Tablets 25 mg/50 mg/100 mg
Tadalafil Tablets 2.5 mg/5 mg/10 mg/20 mg

RESPIRATORY DISORDRS

Paracetamol, Phenylephrine Hydrochloride, Guaphensin, Cetirizine dihydrochloride and Ambroxol Hydrochloride Tablets (325 mg+5 mg+50 mg+5 mg+15 mg)
Paracetamol, Phenylephrine Hydrochloride and Cetirizine Tablets (325 mg+10 mg+5 mg/500 mg+5 mg+5 mg)

PAIN MANAGEMENT	SUPPLEMENT
Aceclofenac and Paracetamol Tablets (100 mg+325 mg) Aceclofenac, Paracetamol and Serratiopeptidase Tablets (100 mg+325 mg+10 mg/100 mg+325 mg+15 mg) Aspirin Delayed Release Tablets 75 mg Diclofenac Potassium Tablets 50 mg Diclofenac Sodium and Paracetamol Tablets (50 mg+325 mg) Diclofenac Sodium and Serratiopeptidase Tablets (50 mg+10 mg) Diclofenac Sodium, Paracetamol and Serratiopeptidase Tablets (50 mg+325 mg+10 mg) Diclofenac Sodium, Paracetamol and Chlorzoxazone Tablets (50 mg+325 mg+250 mg) Drotaverin Hydrochloride and Mefenemic Acid Tablets (80 mg+250 mg) Etoricoxib Tablets 60 mg/90 mg/120 mg Etoricoxib and Paracetamol Tablets (60 mg+325 mg) Ibuprofen Tablets 200 mg/400 mg/600 mg Nimesulide and Paracetamol Tablets (100 mg+325 mg) Ibuprofen and Paracetamol Tablets (400 mg+325 mg) Paracetamol Tablets 500 mg/650 mg/1000 mg Thiocolchicoside, Aceclofenac and Paracetamol Tablets (4 mg+100 mg+325 mg/8 mg+100 mg+325 mg) Tramadol Tablets 50 mg/100 mg/200 mg Tramadol and Paracetamol Tablets (37.5 mg+325 mg)	Ferrous Ascorbate, Folic Acid and Zinc Sulphate Monohydrate Tablets (100 mg+1.5 mg+7.5 mg) Folic Acid Tablets 5 mg
	ANTI EPILEPTIC
	Carbamazepine Tablets 200 mg Gabapentin Tablets 300 mg Levetiracetam Tablets 250 mg/500 mg/750 mg/1000 mg Levetiracetam Extended Release Tablets 500 mg/750 mg Cetirizine Tablets 10 mg Montelukast and Levocetirizine Tablets (4 mg+10 mg/2.5 mg+5 mg)
	ERECTILE DYSFUNCTION
	Sildenafil Citrate Tablets 25 mg/50 mg/100 mg Tadalafil Tablets 2.5 mg/5 mg/10 mg/20 mg
	ANTI SPASMODIC
	Dicyclomine Hydrochloride and Mefanamic Acid Tablets (10 mg+250 mg) Clidinium Bromide, Chlordiazpoxide and Dicyclomine Tablets (2.5 mg+5 mg+10 mg) Dicyclomine Hydrochloride and Paracetamol Tablets (20 mg+325 mg)
	ANTI INFECTIVE
	Tenofovir Disoproxil Fumarate Tablets 300 mg
	ANTI PARASITIC
	Albendazole and Ivermectin Tablets (400 mg+6 mg) Albendazole Tablets 400 mg Mebendazole Tablets 100 mg
	SKIN INFECTION
	Dapsone Tablets 50 mg
	HAIR LOSS + PROSTATE HYPERTROPHY
	Finasteride Tablets 1 mg/5 mg
	ANTICOAGULANT
	Apixaban Tablets 5 mg/10 mg Rivaroxaban Tablets 2.5 mg/10 mg/15 mg/20 mg Edoxaban Tablets 15 mg/30 mg/60 mg Clopidogrel Tablets 75 mg/300 mg Ticagrelor Tablets 60 mg/90 mg
	CORTICOSTEROIDS
	Deflazacort Tablets 6 mg
	ANTI EMETIC
	Ondansetron Tablets 4 mg/8 mg Ondansetron Orally Disintegrating Tablets 4 mg
	ANTIARTHRITIS
	Meloxicam Tablets 7.5 mg/15 mg
	ANTI GOUT
	Allopurinol Tablets 100 mg/300 mg Febuxostat Tablets 60 mg/90 mg/120 mg
	ANTIPARKINSONS
	Carbidopa and Levodopa Tablets (12.5 mg+50 mg/25 mg+100 mg)
	ANTI DIARRHEAL
	Loperamide Hydrochloride Tablets 2 mg
NEPHRO DISORDERS	
Alpha Ketoanalogue Tablets Calcitriol Tablet 0.25 mcg Calcium Acetate Tablets 667 mg Levocarnitine Tablets 330 mg Mycophenolate Mofetil Tablets 500 mg Sevelamer Carbonate Tablets 400 mg/800 mg Sodium Bicarbonate Enteric Coated Tablets 500 mg Tamsulosin Hydrochloride and Dutasteride Tablets (0.4 mg+0.5 mg) Tamsulosin Hydrochloride Sustained Release Tablets 0.4 mg Torsemide Tablets 10 mg/20 mg/40 mg	
GASTROINTESTINAL DISORDERS	
Omeprazole Capsules 20 mg/40 mg Esomeprazole Capsules 20 mg/40 mg Pantoprazole Delayed Release Tablets 20 mg/40 mg Pantoprazole and Domperidone Tablets (40 mg+10 mg) Rabeprazole Delayed Release Tablets 20 mg/40 mg Chlordiazepoxide and Clidinium Tablets (5 mg+2.5 mg) Naproxen and Domperidone Tablets (500 mg+10 mg)	
ANTICOAGULANT	
Apixaban Tablets 5 mg/10 mg Rivaroxaban Tablets 2.5 mg/10 mg/15 mg/20 mg Edoxaban Tablets 15 mg/30 mg/60 mg Clopidogrel Tablets 75 mg/300 mg Ticagrelor Tablets 60 mg/90 mg	
IMMUNO-SUPPRESANT	
Teriflunomide Tablets 7 mg/14 mg	
CORTICOSTEROIDS	
Dexamthasone Tablets 0.5 mg	

CAPSULES

GASTRO INTESTINAL DISORDERS

Esomeprazole Capsule 20/40 mg
Esomeprazole and Domperidone Capsules (40 mg+30 mg)
Omeprazole Capsules 20 mg/40 mg
Rabeprazole and Domperidone Capsules (20 mg+30 mg)
Omeprazole and Domperidone Capsules (20 mg+10 mg)
Pantoprazole and Domperidone Sustained Capsules (40 mg+30 mg)
Pantoprazole Sodium and Itopride Hydrochloride Capsules (20 mg+150 mg/40 mg+150 mg)
Pantoprazole Sodium and Levosulpride Sustained Release Capsules (40 mg+75 mg)
Rabeprazole and Levosulpride Sustained Capsules (20 mg+75 mg)
Rabeprazole Sodium Capsules 20 mg

ANTI EPILEPTIC

Gabapentin Capsules 300 mg
Pregabalin Capsules 100 mg/200 mg/300 mg
Pregabalin and Methylcobalamin Capsules (75 mg+750 mcg)

ANTI EMETIC

Aprepitant Capsules 80 mg/125 mg
Domperidone Capsules 30 mg

ANTIBIOTIC

Doxycycline Capsules 100 mg
Tetracycline Capsules 250 mg

NEPHRO DISORDERS

Silodosin Capsules 4 mg/8 mg
Ubidecarenone Capsules 180 mg

ANTICOAGULANT

Dabigatran Etexilate Capsules 110 mg

ANTIFUNGAL

Fluconazole Capsules 150 mg
Itraconazole Capsules 100 mg/200 mg

PROSTATE HYPERTROPHY

Tamsulosin and finasteride Capsules (0.4 mg+5 mg)
Tamsulosin Hydrochloride Sustained Release Capsules 0.4 mg

IMMUNO SUPPRESSANT

Tacrolimus Capsules 1/2/5 mg

OSTEOARTHRITIS

Indomethacin Capsules 25 mg

PAIN MANAGEMENT

Aceclofenac Sustained Release and Rabeprazole Capsules (200 mg+20 mg)

CNS

Duloxetine Gastro-resistant Capsules 20 mg/30 mg

NSAIDS

Piroxicam Capsules 20 mg

ANTI DIARRHEAL

Loperamide Capsules 2 mg

CARDIAC

Rosuvastatin, Clopidogrel and Aspirin Capsules (10 mg+75 mg+75 mg)

Rosuvastatin and Aspirin Capsules (10 mg+75 mg)

BRONCHODILATORS

Acebrophylline Capsules 100 mg

ORAL LIQUIDS

PAIN MANAGMENT

Aceclofenac and Paracetamol Oral Suspension (50 mg+125 mg/5 ml)
Ibuprofen and Paracetamol Suspension (100 mg+162.5 mg/5 ml)
Ibuprofen Suspension 100 mg/5 ml
Mefenamic Acid and Paracetamol Suspension (50 mg+125 mg/5 ml, 50 mg+250 mg/5 ml)
Paracetamol Suspension 250 mg/5 ml

RESPIRATORY DISORDERS

Paracetamol, Phenylephrine Hydrochloride and Chlorpheniramine Maleate Suspension (250 mg+5 mg +2 mg/5 ml)
Paracetamol, Phenylephrine Hydrochloride, Chlorpheniramine Maleate, Sodium Citrate and Menthol Suspension
(250 mg+5 mg+2 mg+60 mg+1 mg/5 ml)
Paracetamol, Phenylephrine Hydrochloride, Cetirizine and Menthol Suspension (500 mg+5 mg+2.5 mg+2.5 mg/5 ml)

ANTI BIOTIC

Ofloxacin and Metronidazole Suspension (50 mg+100 mg/5 ml)
Ofloxacin Oral Suspension 50 mg/5 ml
Ofloxacin and Ornidazole Suspension (50 mg+125 mg/5 ml)

SUPPLEMENT

Milk of Magnesia, Liquid Paraffin and Sodium Picosulphate Suspension (3.75 ml+1.25 ml+3.33 mg/5 ml)

PAIN MANAGMENT

Paracetamol Suspension 125 mg/5 ml

ANTI CONSTIPATION

Sucralfate and Oxetacaine Suspension (1 gm+20 mg/5 ml)

ANTI PARASITIC

Albendazole and Ivermectine Suspension (200 mg+1.5 mg/5 ml)

RESPIRATORY DISORDERS

Dextromethorphan HBR, Phenylephrine and Chlorpheniramine Maleate Syrup (10 mg+5 mg+2 mg/5 ml)
Dextromethorphan HBR, Phenylephrine and Chlorpheniramine Maleate Syrup (15 mg+5 mg+2 mg/5 ml)
Levosulbutamol, Ambroxol, Guaiphenesin and Menthol Syrup (1 mg+30 mg+50 mg+1 mg/5 ml)

SUPPLEMENT

Calcium Carbonate, Magnesium Hyroxide and Vitamin D3 Syrup (150 mg+25 mg+200 IU/5 ml)
Ferrous Ascorbate, Folic Acid and Vitamin B12 Syrup (30 mg+550 mcg+1.5 mcg/5 ml)

ANTI-ALLERGY

Levocetirizine and Montelukast Syrup (2.5 mg+4 mg/5 ml)
Levocetirizine Syrup 2.5 mg/5 ml

COUGH SYRUP

Bromhexin HCl, Guaiphenesin, Terbutaline Sulphate and Menthol Syrup (4 mg+50 mg+1.25 mg+2.5 mg/5 ml)
Terbutalin Sulphate, Ambroxol, Guaiphenesin and Menthol Syrup (1.25 mg+15 mg+50 mg+2.5 mg/5 ml)

GASTRO INTESTINAL DISORDRS

Cyproheptadine HCl and Tricholine Citrate and Sorbitol Syrup (2 mg+275 mg+2 gm/5 ml)

ANTI SPASMODIC

Camylofin Dihydrochloride and Paracetamol Syrup
(12.5 mg+125 mg/5 ml)

LIVER TREATMENT

Lactulose Syrup 3.333 gm/5 ml

ANTIEMETIC

Promethazine Syrup 5 mg/5 ml

ANTACID

Aluminium Hydroxidem, Magnesium and Simthicon Syrup
(250 mg+250 mg+50 mg/5 ml)

EXTERNAL PREPARATION

ANTI BIOTIC

Mupirocin Ointment 2.0% w/w
Dexamethasone, Clotrimazole and Neomycin Cream (0.05% w/w+1% w/w+0.5% w/w)
Metronidazole Gel 2% w/w
Silver Sulfadiazine, Chlorhexidine Gluconate, Aloe Vera and Allantoin Cream
(1% w/w+0.2% w/w+10.0% w/w+0.1% w/w)

ANTI FUNGAL

Beclometasone, Neomycin and Clotrimazole Cream (0.025% w/w+0.5% w/w+1% w/w)
Beclometasone, Clotrimazole and Gentamicin Cream (0.025% w/w+1% w/w+0.1% w/w)
Ketoconazole Cream 2% w/w
Luliconazole Cream 1% w/w
Fluocinolone acetonide, Miconazole and Neomycin Cream (0.025% w/w+2% w/w+0.5% w/w)

SKIN INFECTION

Beclometasone, Neomycin and Miconazole Cream (0.025% w/w+0.5% w/w+2% w/w)
Ofloxacin, Fluocinolone acetonide, Clotrimazole and Chlorocresol Cream
(0.50% w/w+0.01% w/w+1% w/w+0.01% w/w)
Terbinafine HCl, Clobetasol Propionate, Ofloxacin and Ornidazole Cream (1% w/w+0.05% w/w+0.75% w/w+2% w/w)
Clobetasol Propionate, Miconazole Nitrate and Neomycin Sulphate Cream (0.05% w/w+2% w/w+0.5% w/w)
Clobetasol Propionate, Neomycin Sulphate, Tolnaftate, Quiniodochlor and Clotrimazole Cream
(0.05% w/w+2% w/w+1.0% w/w+1.0% w/w+1.0% w/w)
Ofloxacin, Ornidazole, Itraconazole and Clobetasol Propionate Cream (0.75% w/w+2% w/w+1% w/w+0.05% w/w)
Ofloxacin, Fluconazole Acetanid, Clotrimazole and Chlorocresol Cream (0.5% w/w+0.01% w/w+1% w/w+0.1% w/w)
Povidone Iodine and Ornidazole Cream (5% w/w+1% w/w)

PAIN MANAGEMENT

Choline Salicylate, Lignocaine HCl and Benzalkonium Chloride Gel (8.7% w/w+2% w/w+0.01% w/w)
Diclofenac Diethylamine, Linseed Oil, Methyl Salicylate and Menthol Ointment (1.16% w/w+3% w/w+10% w/w+5% w/w)
Mometasone Furoate Cream (0.1% w/w)

CORTICOSTEROIDS

Clobetasol Propionate Cream/Ointment (0.05 % w/w)
Desonide Cream/Gel/Lotion (0.05 % w/w)

ACNE TREATMENT

Adapalene Gel (0.1% w/w)
Tretionin Cream (0.05 % w/w)
Tretionin Hydroquinone Topical (0.05% w/w+4% w/w)

BACTERIAL

Fusidic Acid Cream (2 % w/w)

ANTI BURN

Silver Sulfadiazine Cream (1.0 % w/w)



Manufacturing Site:

Tachyons Lifescience Pvt Ltd.
762, Gadhoda, Himatanagar-Talod
Highway, GJSH-237, Himatnagar- 383001

info@tachyonslifescience.com

+91 90344 25029

